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Test Report Verification

HUIZHOU FORYOU GENERAL ELECTRONICS CO.,LTD.

ﬁgg:]g;nt North Shangxia Road, Dongjiang Hi-_tech Industry Park, Huizhou,
] Guangdong Province, 516005, P R China
HUIZHOU FORYOU GENERAL ELECTRONICS CO.,LTD.
Manufacturer . .. ) .
Address: North Shangxia Road, Dongjiang H|-'tech Industry Park, Huizhou,
Guangdong Province, 516005, P R China
E.U.T: Car Multimedia Player
Model Number: BVML9384
PLM9660B

Additional Model:

Note: The two models have the same technical construction
including circuit diagram, PCB Layout, components and component
layout, all electrical construction and mechanical construction,
except the different model name, print silk, Trede name and
“BVML9384” with all functions; “PLM9660B” without Mini SD
function.

Power Supply: DC 12V
Test Voltage: DC 12V
) BOSS AUDIO; : _
Trade Name: PLANET AUDIO Serial No.. -
Date of Receipt: April 08, 2015 Date of Test: April 15-May 05,

2015

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2014
ANSI C63.10:2013

Test Result:

The device described above is tested by EST Technology Co., Ltd..
The measurement results were contained in this test report and EST
Technology Co., Ltd. was assumed full responsibility for the

accuracy and completeness of these measurememireport

shows that the EUT to be technically complia R
FCC Rules and Regulations Part 15 Subpart @ &

This report applies to above tested sample onl)
reproduced in part without written approval o NE
Co., Ltd.

Date: May 06, 2015

Prepared by:

A

Ada / Assistant

Tested by: Approved by:

=

Tony.Tang/ Engineer IcemanHu / Manager

Other Aspects:
None.

Abbreviations: OK/P=passed

fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted

to be duplicated in extracts without written approval of EST Technology Co., Ltd.
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name Car Multimedia Player

Model Number : BVML9384

FCCID . 2AEIN-BVML9384

Operation frequency : 2402MHz~2480MHz

Number of channel 79

Antenna . Integrated PCB antenna, 1 dBi gain
Modulation . FHSS (GFSK, n/4-DQPSK, 8-DPSK)
Sample Type . Prototype production

EST Technology Co., Ltd Report No. ESTE-R1505001 Page 5 of 105
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
- FCC Part 15: 15.215
20dB Bandwidth DA 00-705 PASS
. . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
. . FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.10: 2013 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 N/A
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS
Note: 15.207 only signals conducted onto the AC power lines are required to be measured. The
equipment is only DC power supply, so “Power Line Conducted Emissions” is not required.

EST Technology Co., Ltd

Report No. ESTE-R1505001
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: November 13, 2014

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 20, 2013

Certificated by Industry Canada
Registration No.: 46405-9405

Test Side Number: 9405A-1

Date of registration: January 03, 2013

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R1505001 Page 7 of 105
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2.3. Measurement uncertainty

Test Item Uncertainty
Uncertainty for Conduction emission test 2.54dB
Uncertainty for Radiation Emission test 362
(30MHz-1GHz) '
Uncertainty for Radiation Emission test 486
(1GHz to 18GHz) '
Uncertainty for radio frequency 7x10-8
Uncertainty for conducted RF Power 0.20dB
Uncertainty for Power density test 0.26dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.

2.4. Assistant equipment used for test

2.4.1. N/A

2.5. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 (or 1.5) meter high
above ground. EUT was be set into BT test mode by software before test.

DC Mains

EUT

(EUT: Car Multimedia Player)

EST Technology Co., Ltd

Report No. ESTE-R1505001
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2.6. Test mode

The test software was used to control EUT work in Continuous TX mode, and select
test channel, wireless mode

Mode Channel Frequency

Low 2402MHz

GFSK Middle 2441MHz

High 2480MHz

Low 2402MHz

8-DPSK Middle 2441MHz

High 2480MHz

2.7. Channel List for Bluetooth
Channel Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
No. (MHZ2) No. (MHZ2) No. (MHZ2) No. (MHZ2)
1 2402 2 2403 3 2404 4 2405
5 2406 6 2407 7 2408 8 2409
9 2410 10 2411 11 2412 12 2413
13 2414 14 2415 15 2416 16 2417
17 2418 18 2419 19 2420 20 2421
21 2422 22 2423 23 2424 24 2425
25 2426 26 2427 27 2428 28 2429
29 2430 30 2431 31 2432 32 2433
33 2434 34 2435 35 2436 36 2437
37 2438 38 2439 39 2440 40 2441
41 2442 42 2443 43 2444 44 2445
45 2446 46 2447 47 2448 48 2449
49 2450 50 2451 51 2452 52 2453
53 2454 54 2455 55 2456 56 2457
57 2458 58 2459 59 2460 60 2461
61 2462 62 2463 63 2464 64 2465
65 2466 66 2467 67 2468 68 2469
69 2470 70 2471 71 2472 72 2473
73 2474 74 2475 75 2476 76 2477
77 2478 78 2479 79 2480 - -

EST Technology Co., Ltd

Report No. ESTE-R1505001
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2.8. Test Equipment

2.8.1. For conducted emission test

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ~ [ESHS30 832354 June,28,14 |1 Year
Artificial Mains Networ |Rohde & Schwarz ~ |ENV216 101260 June,28,14 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-Z2 101100 June,28,14 |1 Year
2.8.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVS10 100004 June,28,14 |1 Year
Spectrum Analyzer Agilent E4411B I7\/IY5014069 June,28.14 |1 Year
Bilog Antenna Teseq CBL 6111D (27090 June,28,14 |1 Year
Signal Amplifier Agilent 310N 187037 June,28,14 |1 Year
2.8.3. For radiated emission test(above 1GHz)
Equipment Manufacturer Model No. Serial No. Last Cal.  [Next Cal.
Horn Antenna SCHWARZBECK |BBHA 9120 D|BBHA9120D1

002 June,28,14 |1 Year
Signal Amplifier SCHWARZBECK (BBV9718 9718-212 June,28,14 |1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |June,28,14 |1 Year

EST Technology Co., Ltd

Report No. ESTE-R1505001
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3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts, the e.i.r.p shall not exceed 4W

3.2. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

EUT: Car Multimedia Player
M/N: BVML9384
Test date: 2015-04-26  |Test site: RF site Tested by: Tony Tang
Limit
Freq Result Margin
Mode | (\mhy) (dBm) (dB)
dBm wW
2402 -0.002 30.00 1 30.002
GFSK 2441 0.111 30.00 1 29.889
2480 -0.866 30.00 1 30.866
2402 0.303 21.00 0.125 20.697
8-DPSK 2441 0.325 21.00 0.125 20.675
2480 -0.623 21.00 0.125 21.623
Conclusion: PASS

EST Technology Co., Ltd

Report No. ESTE-R1505001
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3.4. Test Data

GFSK 2402 MHz

- Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.402 GHz

#Res BW 3 MHz VBW 3 MHz

Freg/Channel
Mkrl 2.402113 GHz

-0.002 dBm Center Freq

2.40200000 GHz

Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz
Sweep 5 ms (401 pts)

GFSK 2441 MHz

= Agilent

Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz
#Res BW 3 MHz

VBW 3 MHz

Freg/Channel
Mkrl 2.440719 GHz

0.111dBm Center Freq

2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz
Sweep 5 ms (401 pts)

EST Technology Co., Ltd

Report No. ESTE-R1505001 Page 12 of 105
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GFSK 2480 MHz

% Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 3 MHz

VBW 3 MHz Sweep 5 ms (401 pts)

Freg/Channel
Mkrl 2.479756 GHz

-0.866 dBm Center Freq

2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz

EST Technology Co., Ltd

Report No. ESTE-R1505001
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8-DPSK 2402 MHz

% Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.402 GHz

#Res BW 3 MHz VBW 3 MHz

Freg/Channel
Mkrl 2.401981 GHz

0.303 dBm Center Freq

2.40200000 GHz

Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz
Sweep 5 ms (401 pts)

8-DPSK 2441 MHz

- Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz
#Res BW 3 MHz

VBW 3 MHz

Freqg/Channel
Mkrl 2.440906 GHz

0.325 dBm Center Freq

2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz
Sweep 5 ms (401 pts)

EST Technology Co., Ltd

Report No. ESTE-R1505001
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8-DPSK 2480 MHz

% Agilent Freg/Channel
Mkrl 2.479850 GHz

Ee;I;LO dBm Atten 20 dB -0.623 dBm Center Freq
€ 2.48000000 GHz
Log -

10
dB/ Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 7.5 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1505001 Page 15 of 105
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4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the
equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The bandwidth
of the fundamental frequency was measured by spectrum analyzer with 30kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of which
is higher than peak power minus 20dB.

4.3. Test Result

EUT: Car Multimedia Player
M/N: BVML9384

Test date: 2015-04-26 Test site: RF site Tested by: Tony Tang
Freq 20dB Bandwidth . )

Mode Limit (kHz) | Conclusion

(MHz) (MHz) (kHz)

2402 0.683 / PASS
GFSK 2441 0.663 / PASS
2480 0.676 / PASS
2402 1.211 / PASS
8-DPSK 2441 1.211 / PASS
2480 1.206 / PASS

EST Technology Co.,Ltd

Report No. ESTE-R1505001
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4.4. Test Data

GFSK 2402MHz

= Agilent

Ch Freq
Occupied Bandwidth

Ref 10 dBm
#Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 30 kHz

Occupied Bandwidth
742.4718 kHz

Transmit Freq Error
x dB Bandwidth

Freg/Channel

Center Freq
2.48000000 GHz

2.48 GHz

Trig Free

Start Freq
2.47850000 GHz

Atten 20 dB

Stop Freq
2.48150000 GHz

M CF Step
$48l  300.000000 kHz

Auto Mari
Freq Offset
SIERKEY (3P4 0.00000000 Hz

#VBW 100 kHz

Signal Track

99.00 % on off

-20.00 dB

Occ BW % Pwr
x dB

-4.844 kHz
683.247 kHz

GFSK 2441MHz

= Agilent

Ch Freq
Occupied Bandwidth

Ref 10 dBm
#Peak

Log

10

dB/

Center 2.441 GHz
#Res BW 30 kHz

Occupied Bandwidth
733.2405 kHz

Transmit Freq Error
x dB Bandwidth

Freg/Channel

Center Freq
2.44100000 GHz

2.441 GHz

Trig Free

Start Freq
2.43950000 GHz

Atten 20 dB

Stop Freq
2.44250000 GHz

CF Step
300.000000 kHz
Auto Maui
Freq Offset
0.00000000 Hz

#VBW 100 kHz

Signal Track

99.00 % on off

-20.00 dB

Occ BW % Pwr
x dB

-3.659 kHz
663.310 kHz

EST Technology Co.,Ltd Report No. ESTE-R1505001
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GFSK 2480MHz

- Agilent

Freg/Channel

ChFreq  2.402 GHz Trig Free Center Freq

Occupied Bandwidih I B 240200000 GHz

Start Freq
2.40050000 GHz

Ref 10 dBm Atten 20 dB
Stop Freq
2.40350000 GHz

CF Step
Ua»|  300.000000 kHz
Auto Maii

Freq Offset

Center 2.402 GHz SRRV (3P4 0.00000000 Hz

#Res BW 30 kHz #VBW 100 kHz
Occupied Bandwidth OccBW 9 Pwr 9.0 % (NSRS

750.9281 kHz X6 200048

Transmit Freq Error 2.595 kHz
x dB Bandwidth 676.078 kHz

EST Technology Co.,Ltd Report No. ESTE-R1505001
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8-DPSK 2402MHz

- Agilent “ Freg/Channel

Ch Freq 2.402 GHz Trig Free

Center Freq
Occupied Bandwidth I > 40200000 GHz

Start Freq
2.40050000 GHz

Ref 10 dBm Atten 20 dB
#Peak

Log Stop Freq

2.40350000 GHz
p N\/«W
ds/ - CF Step

300.000000 kHz

Auto Man
Freq Offset
Center 2.402 GHz SIEUReAY v  0.00000000 Hz
—
Occupied Bandwidth S Stgnal Track

1.1465 MHz s 200003 R

Transmit Freq Error 8.090 kHz
x dB Bandwidth 1.211 MHz

8-DPSK 2441MHz

b SR
Ch Freq 2.441 GHz Trig Free Center Freq
Occupied Bandwidth I 00000 cH:

Ref 10 dBm Atten 20 dB

#Peak
top Fr
Log Stop Freq

SN B AN/ V2N 2.44250000 GHz
dB/ o CF Step

300.000000 kHz

Start Freq
2.43950000 GHz

Auto Man
Freq Offset
Center 2.441 GHz Span 3 MHz 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —_—
Occupied Bandwidth A ] Signal Track

On Off

1.1431 MHz xdB  -20.00 dB

Transmit Freq Error 4.562 kHz
x dB Bandwidth 1.211 MHz

EST Technology Co.,Ltd Report No. ESTE-R1505001
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8-DPSK 2480MHz

- Agilent

Trig Free

Ch Freq 2.48 GHz

Occupied Bandwidth

Ref 10 dBm Atten 20 dB
#Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1351 MHz

2.519 kHz
1.206 MHz

Span 3 MHz
#VBW 100 kHz

Occ BW % Pwr
x dB

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47850000 GHz

Stop Freq
2.48150000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co.,Ltd Report No.

ESTE-R1505001
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5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125 mW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The carrier
frequency was measured by spectrum analyzer with 100kHz RBW and 100kHz VVBW.

5.3. Test Result

EUT: Car Multimedia Player
M/N: BVML9384

Test date: 2015-04-26

Test site: RF site

Tested by: Tony Tang

Channel
Mode Channel | separation Limit Conclusion

(MHz2)

Low CH 1.006 0.683 MHz PASS

GFSK Mid CH 1.000 0.663 MHz PASS

High CH 1.000 0.676 MHz PASS

LowCH | 1.000 > 2/3 of the 20dB Bandwidth or PASS

8-DPSK | Mid CH 1.000 25[kHz]( whichever is greater) PASS

HighCH |  1.013 g PASS
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5.4. Test Data

GFSK
Low Channel
o bl Freg/Channel
Mkrl A 1.00625 MHz
Eg;lio dBm Atten 20 dB 1.425 dB Center Freq
2.40250000 GHz
Log
10
dB/ Start Freq
2.40125000 GHz
Stop Freq
2.40375000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
Mid Channel
Freg/Channel
Mkrl A 1.00000 MHz

Atten 20 dB

1R

Ref 10 dBm
Peak

Log

10

dB/

Center 2.442 GHz
#Res BW 100 kHz

VBW 100 kHz

-0.747 dB Center Freq

2.44150000 GHz

’J/ Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag]

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz
Sweep 5 ms (401 pts)

EST Technology Co., Ltd
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High Channel
3= Agilent Freg/Channel
Mkrl A 1.00000 MHz
Ref 10 dBm Atten 20 dB 0.054 dB Center Freq

Peak 1R 247950000 GHz
Log

10

dB/ Start Freq

2.47825000 GHz

Stop Freq
\\ 2.48075000 GHz

CF Step
250.000000 kHz

Auto Magy

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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8-DPSK
Low Channel

== Agilent Freg/Channel
Mkrl A 1.00000 MHz

Egl;lio dBm Atten 20 dB 1.454 dB Center Freq
1 2.40250000 GHz

Log 1R l\b
10
dB/ AV Start Freq

2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz
Auto Mar:
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)

Mid Channel

== Agilent Freg/Channel
Mkrl A 1.00000 MHz

Ref 10 dBm Atten 20 dB 0.011 dB
Peak
Log
10
dB/ Start Freq
2.47825000 GHz

Center Freq
1R 2.47950000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz
Auto Mar:
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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High Channel

2 Agilent ‘ Freg/Channel

Mkrl A 1.01250 MHz

legfali.O dBm Atten 20 dB 0.009 dB Center Freq

1R 1
10’ Wmm
10
dB/ W

2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag@

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

6.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The number of
hopping channel was measured by spectrum analyzer with 300kHz RBW and 300kHz

VBW.
6.3. Test Result

EUT: Car Multimedia Player
M/N: BVML9384

Test date: 2015-04-26 Test site: RF site Tested by: Tony.Tang
Mode Number of hopping channel Limit Conclusion
GFSK 79 >15 PASS

8-DPSK 79 >15 PASS

EST Technology Co., Ltd
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6.4. Test Data

GFSK

Agilent

H Freg/Channel

Ref 10 dBm Atten 20 dB

WAANEAAANANNAAAVVATYYY

Center Freq
2.41475000 GHz

Start Freq
2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step
5000000 MHz
Mai

Freq Offset
0.00000000 Hz

Signal Track
On Off!

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Agilsnt Freg/Channel

Ref 10 dBm Atten 20 dB

Peak Center Freq

SRV ARKIIONY, | -,

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz|
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
Off!

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kH;

Aglient ’ Freg/Channel

Ref 10 dBm Atten 20 dB
Peak

Log
10

oo (PVVRONANAVIANN

Stop Freq
2.48350000 GHz

Center Freq
2.47150000 GHz

N CF Step
000000 MHz

Mar

Freq Offset
0.00000000 Hz

Signal Track
on Off]

Start 2.459 GHz Stop 2.483 GHz

#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1505001
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8-DPSK

Agilent

’ Freg/Channel

Ref 10 dBm Atten 20 dB Center Freq

2.41475000 GHz
VNNV UV I VYV VUV R
2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step

Freq Offset
0.00000000 Hz

Signal Track
Oon Off]

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Agilent Freg/Channel

Ref 10 dBm Atten 20 dB Center Freq

2.44450000 GHz

VYV VYV VYV YWV VY VYV VI WYV Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz!
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
on off

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Agllent ’ Freg/Channel
Ref 10 dBm Atten 20 dB
Peak

Lol

: |
;g / [ /[WV/«W»\\/«V/(\/,A\/”\,/" RYAVRV) NLAVAVRVAYATS Start Freq

2.45950000 GHz

Center Freq
2.47150000 GHz

Stop Freq
2.48350000 GHz

Freq Offset
0.00000000 Hz

Signal Track
Oon Off]

Start 2.459 GHz Stop 2.483 GHz

#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)
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/. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within
a period of 0.4 seconds multiplied by the number of hopping channels employed.

7.2. Test Result

EUT: Car Multimedia Player
M/N: BVML9384
Test date: 2015-04-26 Test site: RF site Tested by: Tony Tang
Mode Dwell time (ms) Limit Conclusion
GFSK DH1 137.60 <400ms PASS
GFSK DH3 272.00 <400ms PASS
GFSK DH5 314.67 <400ms PASS
8-DPSK DH1 150.40 <400ms PASS
8-DPSK DH3 275.20 <400ms PASS
8-DPSK DH5 315.73 <400ms PASS
Note: DH1 Time Slot: Reading * (1600/2)*31.6/(channel number)
DH3 Time Slot: Reading * (1600/4)*31.6/(channel number)
DH5 Time Slot: Reading * (1600/6)*31.6/(channel number)
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7.3. Test Data

GFSK DH1 : 0.43 * (1600/2)*31.6/79 = 137.60ms

= Agilent

W

Freg/Channel
Mkrl A 430 us

Eggio dBm Atten 20 dB 0.672dB Center Freq
2.44100000 GHz
Log -

10
dB/ Start Freq

2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mar
W1 S2 /W%w

Freq Offset

S3 FS
AA 0.00000000 Hz
Signal Track

On Off

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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GFSK DH3 : 1.70 * (1600/4)*31.6/79= 272.00ms

== Agilent Freg/Channel
MkrlA 1.7ms

Ref 10 dBm Atten 20 dB -0.064 dB

Peak

Log

10

ds/ Start Freq
2.44100000 GHz

Center Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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GSFK DH5 : 2.95 * (1600/6)*31.6/79 = 314.67ms

= Agilent Freg/Channel
Mkrli A 2.95ms

ﬁggio dBm Atten 20 dB 1.321dB Center Freq

2.44100000 GHz
Log . 1

10
dB/ Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Matr:

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK DH1 : 0.47 * (1600/2)*31.6/79= 150.40ms

3 Agilent Freg/Channel
Mkrl A 470 ps

Egl;lio dBm Atten 20 dB 2.62 dB Center Freq
2.44100000 GHz
Log
10
ds/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Mai
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK DH3 : 1.72 * (1600/4)*31.6/79= 275.20ms

= Agilent

W

Freg/Channel
Mkr1 A 1.72ms

Ref 10 dBm Atten 20 dB -0.826 dB

Peak

Log

10

ds/ Start Freq
2.44100000 GHz

Center Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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GSFK DH5 : 2.96 * (1600/6)*31.6/79 = 315.73ms

3= Agilent Freg/Channel
Mkrli A 2.96 ms

Eg;lio dBm Atten 20 dB 0.796 dB Center Freq
2.44100000 GHz
Log _———

10
dB/ Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!]]

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions, or
comply with 15.209 limits.

15.205 Restricted frequency band

15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak)
Above 1000 3 54.0 dB(uV)/m (Average)
EST Technology Co., Ltd Report No. ESTE-R1505001 Page 36 of 105
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8.2. Block Diagram of Test setup

30~1000MHz

Above 1GHz

EEEE NN NN ANENENENEENE NN EENEN,
=

] ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

Jm

EUT and
Support Svstem

TURN TABLE
1.5m(L)*1.0m(W)*0.8m(H)—* [ (FIBRE GLASS)

ANTENNA FT EVATION VARIES FROM 1 TO 4 METERS

3 Meters
| = > |

EUT and
l Support System

1.5m(L)*1.0m(W)*1.5m(H)

TURN TABLE
(FIBRE GLASS)
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8.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground for 30~1000MHz test, and
which is 1.5 meter high above ground for above 1GHz test. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test
mode, then test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Both horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at LMHz and RBW is set at 1MHz for peak emissions
measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions measure above 1GHz

PEAK detector, 1MHz/1MHz for PAEK measurement,
PEAK detector, 1IMHz/10Hz for Average measurement

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

8.4. Test Result

30MHz—25GHz Radiated emissison Test result
EUT: Car Multimedia Player
M/N: BVML9384

Power: DC 12V
Test date: 2015-04-28 Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass
Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency
which no limit, the limit on plots is automatically generated by the software,
it's not fundamental limit, we can't remove it.

EST Technology Co., Ltd Report No. ESTE-R1505001 Page 38 of 105
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8.5. Test Data
30 MHz - 1000 MHz

80 Level (dBuVim)

Date: 2015-04.28

70

60

50

\EC

C PART 15 B(3M).

pE

100. 400.

500. 600.
Frequency (MHz)

700. 800.

go0. 1000

Site no, Bata no, 5 46E
Dis. / AnT. ant.. pel. : VERTICAL
Limit J
Enw. / Ina. 1 5&%:;Press:101.52kFa
Enginser H
'
'
{
A
i
Cabhle
3 Lnsz Essding Iimies ¥argin Remark
{pEz) {dE {dBuV/m) (dE)
1 112.45 10,68 1 25.87 33.50 17.53 ul
<. 127.00 11.34 1 26,28 43.50 le.61 RE
3 18D.8% 18.24 1 27.52 43.50 15,08 RE
4 132.9¢ TiES 2 28.37 43.30 17.13 WE
5 224.00 .42 zZ 31.386 44,00 14,64 GE
& 481.45 17.49 2 33.85 46.00 12.11 QE
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Level (dBuV/im)

Date: 2015.04-28

70

&0

50

FCC PART 158 B{3RT).

.

30 100. 200 300, 400,

600, 700, 800. 900, 1000

Frequency (MHz)

7 14 9%§ chamba=
3m  ZTL3T

L + FCC TART 15 B3
Env. Inz t Tamp:23.6' JBimd $ 58%; Fregai 101,
£rngineer : Tooy
E0T t Car Mulcimagia Flayar
Powe? : DC 1IV
e ; DVHLo334
Test - Mode GFSH TH 2402Miz
Ant. Cable
Frag. Factor Less
Mz} (dB/m) (dB)} [dBuV)
1 224.99 2
2 24l.4¢ 2
3 Z87.905 2.32
4 Z93.E3 2.33
5 352.04 2:59
&€ 481.05 17.43 3.09

Limits Margin ERemark

(dBuV/m} (dBuVym) (dB)

AR
wt
WE
QF
QF
QF
QF

EST Technology Co., Ltd
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Leval (dBuV/m) Date: 2015-04-28

80
70
60

[FCC PART 15 B(3M)

50 B

30 100. 200. 300, 400, 500, 600, 700. 800, aon, 1000
Frequency (MHz)

Site ne. i 1# 968 chamber DaEa nou 1470

Dis. J 32nt. 3w 27137 Ant, pol, @ HORIZONTAL
E Ins. Tem #2:101.52kFa

Enginser ! Teny

EUT

ar Multimedia Flayer
y BCAIV
: ‘BYMLS3E4

T GESK TX 2441MHz

Rnt, Cable Emiagion
Freq Factor Loss Eesding Ievel Limita Margin Remary
(M2 (AR m) [42) I 4BUT) [dBuV/m) (dBuV/m) (dB)

1 151.2% 16,82 1.61 13,27 30.70 43.50 12.5C RE
2 224.00 3.42 2.0L 2€.2¢8 37.71 46.00 £.25 QE
3 241.4¢ 10.50 2.14 21.30 33.94 4€.00 12.06 R
4 287.0% 12.5%9 2.32 18,90 34.21 48.00 11,18 RE
5 352.04 14.47 253 17.53 34.53 46. 11.47 iy
& 4EL.D% 17.49 B 1 3 40.51 41€.00 5,42 13
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80 Level (dBuVim) Date: 2015-04-28

70

60
[FCC PART 15 B(3M)

I e

30 T ¥

Tl

30 100, 200, 300, 400, 500, 600, 700. 800, apn, 1000
Frequency (MHZ)

i 1% 36€ chamber Dmza no, 3 471

3w 27137 Aat., pol. ¢ VERTICAL
FCC EART 13 B¢3M)

t Tempi23.6" ;Huml 588 Ereas: 10  52kPa

1 Tony

1 Car Mulcimedizs Flayser

Ant, Cable
Fred, Faczor Laos= Rezding Limicte Msrgin Remsrk
(MEHz) {dE/m) a8 { 4BV {dBaV/m) (dB)
1 112.45 1.43 13.00 25.11 1&£.35 i3
2 127.00 1.50 .17 27.01 16.4% 4y
3 1e0.%5 1.70 ig6.32 28. 2% 15.24 QF
4 192.3¢ 1 IF5FF Z23.3%9 1g.11 OF
5 224.00 2. to.:1a 3n.62 1558 oE
& 4E1.05 2.09 15.30 35.88 10.12 3
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Level (dBuV/m) Date: 2015.04-28

70
&0

FCC PART 15 B{Zfﬂ
50 fide.

30

20

a1
I =
|

T30 100 200, 300, 400, 500, 800, 700, 800, a0, 1000
Frequency (MHz)
7 14 98§ chamber Dace po., 4 472
t 3m 27137 Enz. pol. VERTICAL
: B3
36%;Fre=za:l0l.52kFa
H Flayex
Emiaaion
frag. Rezding Level Limita Margin ERemark
(MEz) [dBuV) {dB)
1 127.69 14.05 15,81 Qe
2 180,9% 14.87 16.69 QE
3 192.3% ig. 84 15.24 QF
4 Z24.900 20.26 14.31 <F
5 287.05 10.74 24.39 QF
& 481.05 15.74 9.68 QF
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Bnleuel (dBu\Vim) Date; 2015-04.28

70

50
FCC PART 15 BI3M)

50 | | $a8

4 500. 600, 700. 800. a00, 1000
Frequency (MHz)

Fraag, Rezding isvel Iimics
M=) {dBaEV) {dBuV/m) {48y
1 224.00 242 Z: 2¢.03 37 48,
L 241.4% 10,50 Z 22,38 33 34
3 287.85 12,56 2, 20,58 38 48,
4 223,24 1z2.92 Z. 17.75 33, iz,
5. 352.04 14 47 r 17.87 34 48,
& 451.05 17,49 3.0 17,82 3E iE
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Level (dBuVim) Date: 2015-04-28

80,
70
60

FCC PART 15 B(3181)

50 | - a8

“30 100 200. 300, 400, 500. 600, 700. 800, 900, 1000
Frequency (MHz)

Size nn, 1 1% B&e chamber Dars me. 3 274
Dis. / Ant. 3 3m 27137 2nt. pol. ¢ HORIZONTEL
Limigp i FCC EART 15 B{3M)
Env. Ina, ; Temp;23,8";Aumi:563;Frasa:101,525Pa
Engineer 1 Tony )
EUT 1 CBT Multimedis Playar
Fouer
M/H
Teat Mcds
Cable Emission
freg. Lo== Eeading Iewvel Limits Mergin Eemnsrk
(MHz) (4B) {dBuV} (dBu¥/m) (dBuV/m} (4B}
1 224.00 2,01 26.58 8.01 46,04 9 oF
2 24l.4% 2,14 20.84 33.28 48.00 12,72 &
3 287.085 2.32 21.37 Ja.28 48.4042 8.72 QE
4 283,24 2.33 19.21 £.48 £6.040 11,54 gF
5 35z.04 2.53 19.76 36.76 48.00 9.24 {QF
& 481,05 3,09 20.35 40.93 48,00 5.07 QF
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Level (dBuV/im) Date: 2015-04.28

80
70
60

FCC PART 15 B{3M).

50 | | fdB.

gt
|

30

20

Y30 100. 200, 300, 400, 500, 600, 700. 800, a00. 1000
Frequency (MHz)

Site no. 1 1# 366 chamber Bass ap. @ 475
B Ant !t 3Im 21137 Anc, pol, @ VERTICREL
L i FCT BRRT 135 D{3H)
Enyv. / Iaz. ;s Temp:23,68';Humd:56%;Preza: 101,52k
Znginser t Tony
EOT H Hultimsdix Fiaysz
Dower : DC 12V
¥/ 1 EVMLE334
Teag Mode ¢ S-DFSK TR 2402MHz2
Ant. Cable Epiagaion
Freq. Facteor Loas Essding Leval Limits Margin Ramark

(Ez) {dB8/m) {48} {dBuV) (dBUY/m) (dBuV/m) (dB)

1 127,99 11.34 14.87 27,71 43, 15.79 <F
2 160.35 18.24 12,86 25,80 i3 16.30 QE
3 192.9% 785 17.23 26:85 L& 18.85 uE
4 Zza4.00 3.42 L1E.95 30.3¢8 ig 15.62 QF
5 287.93 12,39 11.52 26,43 48, T9.57 QE
& 421.03 17,49 12.88 35.46 it 19,34 QF
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Level (dBuVim) Date: 2015-04-28

4]
70
G0

FCC PART 15 B(31)

50 paB

30 100, 200, 300, 400, 500, 600, 700, 800. 200, 1000
Frequency (MHz)

Site nno. t 1¥ 968 chamber Data no, 1 37§
Dis Znz. : 3m 271X Znt. pol. ! VERTICAL
L i FCC PRRT 15 B3¥)
E /) Ina, ; Tempi23, 8" Bumi
Enginser >
EOT 3
Fawes ; ZV
¥/H : EVMLO92E4
Teat Mode : £-DFSK IX 2441MBz
Ant. Cable Emizeion
Freg. Factor Losa Reading Level Limita Mergin Remark
(MHEz) (4B /m}) (dB) (dBRuV) ) (5]

1 11 = 25427 43.30 *r
2 127.00 26.58 43.50 ey
3 1892.9¢ 27.23 43.50 F
£ 224.00 23,44 46.00 QE
5 287.0% 25.8% 4%.29 F
§ 481.0%8 35,28 4%,00 QF
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Level {dBuV/m)

Date: 2015-04-28

70

B0

FCC PART 15 B(3M)

S ilniz)

ows

I Bng.,

L]

i mn
=
o
«
]
]

o
2]

i

oo
% 4
m
k]

e B o T
=

g5 Mote

DO T0 D e
ol e T e R
e IH de W O

o S IR S R
[ T S I N SR N ]

400, 500, 600,

Frequency (MHz)

Dats Ao, ¢ 477

700. 800,

7. Car ¥nlrimedia Flayer
DT 1AV

+ BEELA3E4

K TX Zi4lMHz

900.

Cable Emiggion
Loz= Level Limice Margin Remsrk
{ {dBuV/m) (dBuV/m) (dB)

9.42 .02 38.9E 46,00 Q8
10,50 2.14 34.76 48.00 QF
12,41 2.13 32.67 48,00 2F
1z2.5% 2,32 35,27 28,00 oF
14,47 2.53 34,94 45,00 Qe
17.48 3.08 38,04 4€.00 Qe

1000
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FCC ID: 2AEIN-BVML9384

Level (dBuVim)

Drate: 2015-04-28

70

60

50

|FCC PART 15 B{3M

.

30

il
1
ot
E
]

Sk:S

400, 500,

Frequency (MHz)

600.

lamic=
{dBuV7m)

700.

Hargin

: HORIZONIAL

{dB)

800. g00. 1000

Remark

(- DO T T S P

14 3§ shambar =ta oo,
27137 AZnt.opol
FCC FART
Temp:23.6" ;Bumt : 563 : Freag: 101.52k5a
Teny
' Car Mulcimedia Fiayar
i+ e o
. —_— e
+ BEVMLI384
2-DPSK TX 2420MH=
Cable Emissien
Loas Reading level
(4B} {dBuV) (dBuV/m)
2.01 34.04
2.14 52.5%
R ac 13
Ledd desal
238 3a.20
3 JE. 12
3.09 +1.20

[y

|l o

fiin
L= o "

~r
wE

QF
wE
RE
RE

-t
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FCC ID: 2AEIN-BVML9384

Level (dBuVim) Date: 2015-04-28

70

60
FCC PART 15 B{3M]

so| | | B

30 100 200, 300, 400, 500, 600, 700, 800, 200, 1000
Frequency (MHz)

HEBE 473
$ 3m VERTICAL
1 F=X
i Teg
;7 Tooy
! Ear Multimedia Flayer
r DC 13V
i BVMLA3E4
H
Cable Emiasien
freq. Lo== Be=ding Level Limita Margin ReEmsrk
(MHZ) {42} {dBuv) {dBuV,/m) {dBuV/m) {dB)
1 11.33 1.47 11,42 27.22 43.50 16,28 gr
Fi 10.24 L.70 I4.32 28,28 43.50 16,64 73
3 1 .85 1.3 18,23 27,85 43,59 15,45 QF
4 2= 5,42 2.01 148.30 36.33 da. 00 15,27 JF
5 28 12,59 2432 11.87 26.78 45,09 19,22 v}
g 42 17,49 3.09 15.75 36.33 46.0 8,87 QP
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FCC ID: 2AEIN-BVML9384

Level (dBuVim) Date: 2015-03-31

80
70

G0
FCC PART 15 B{3M]

50 1 t %ﬁ
e . Bf |

20K

10

30 100. 200, 300. 400, 500, 600, 700, 800. q00. 1000
Frequency (MHz)

Enginee * Tony
EBT far ¥Mulrimedis Flayer
Eowar r DC 13V
WH vA7022
Ieat Mode ; E-IFSK TX 2420MEz
AnT. Cahle Emission
Freq. Facter Logs Beading Level Limive Margin Bemark
(¥Hz) {dB/m} (dE) {dBuv) {dBuY/m) (48}
1 208.45 £.37 1.31 25.43 3.79 op
2 257.85 12.75 2.19 21.87 9.09 op
3 233,84 12.92 2.33 24.52 £.23 oF
4 493 858 17.84 3.14 18,81 . S & <F
5 §81.84 28.348 .87 37 7..36 B
& T11.85 21,20 3.78 4,32 ae
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FCC ID: 2AEIN-BVML9384

1000 MHz - 18000MHz

120 Level (dBuV/m) Date: 2015-04-28

110

a0 i

FCC PART 15C PEAK

70

FCC PART 15C AV

7

ATt o

50

wmn

)
i
%

MWM

30 1 1 L 1 ] 2

10

1000 4000, HO00, 8000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

v 14 986 Chemb Data no 403
: 3m ANT I-1 ant. pol VERTICAL

¢ FCC FAB 4

+ Tempi23.6";Hwei 563 Press:101.525F:
3. Tony

i Car Mulcimedia Flayer

v DC 1A

;. BVMLA3E4

; GFSK TX z402m@

Y e~ T
15C F

Ant, Cable Rmp Emissicn
freq. Factor Leoas Factor BHReading 1 Limics Margin Bemsrk
{ i (dB) {dB) {dBav) (dEuV/=) {dBuV /m) (dBy

i 27,61 6.6z 34 T3 E&.TE 74.00 ~-12 Peak
2 33.12 12.1¢ 32 54 43.E4 74.00 32 Eeak
3 37.3Z 11.45 32 13 45,47 74.00 28 Peak
e 41.31 16:9& 34 a2 46,52 F Feak
> 41,53 '18.892° 3 i7.22 26 Faak
G 46,45 11.3¢ 2 50.24 234 Fezk

Remaris: 1. Emissican Level= Antenn
2. The emissicn levels

T
limit are not reporced,
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FCC ID: 2AEIN-BVML9384

120

110]

70

50

30

10

Level (dBuV/m)

Date: 2015-04-28

FCLC PART 15C PEAK

FCC PART 16C AV

A ﬁﬁwww\w

g §

3
(")

1000

7 Temps23.68'sBumi: 563 Fress:101.52k

4000.

2000, 10000, 16000, 18000

Frequency (MHz)

6000, 12000. 14000,

Data na, : 404

ey 1 . DT TIONTL
ANT. pol. * HORIZOHTAL

-

Csbls Amp
Fr=q. Loz= ¥actor Beading Limica Msrgin Remark
(MHE=z) (a8} (a8} {dBuV) {dBuV/m) {dB)
1 i 27.81 6.82 34,18 BE. £86.53 =12.5% Feak
2 5 31,71 32,318 32.31 al 32.33 31,07 Pesk
3 g 36.67 11.42 31.67 27 43.74 30.28 Feak
4 32,18 11.58 31.8 24.4 42.33 31,87 EFaslk
= 41,82 18 26.73 48,84 27.3% Feak
3 g0 46.45 11 1€.45 46.43 27.57 Zesk
Remsrks: 1. Emissien Lewvel= Antens + Reading

. Thes

smigaion Isvel=a

limit ara pat reparted,

ESL,
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FCC ID: 2AEIN-BVML9384

Date: 2016-04-28

i
420Leve! [aBuVim)

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

30

10

.
»

4000. 6000, 8000, 10000, 12000. 14000, 16000,

Frequency (MHz)
1% 38§ chatzher

18000

Ant., Cable A=p Emigsicn

Factor Loss Factor Reading Lavel Limits Margin
(dB/m) (43} (4B} (dBUY) (dBuV/m) (dBuY/m) {d8)
27.80 .47 34.12 26.21 26.35 74.00 =1
34.48 12.92 32.240 2798 42.28 T4.00 3
56.57 11.59 31.9% 27.74 23.97 74.00 3
36,78 11.45 3133 2730 34.20 74.00 2z
37.83 11.58 32.248 28,01 43.1% 74.04 3
41.71 '10.32 33.32 24.12 43.43 74.04 3t

woar
[0 U
Lo o

L R B R ]

LR R ]

Remarks: 1. Emission Level= Antenna Factor + fable Logs — Amp Factor + Reading.

2. The emission levels that are 20dB below the officisl
Iimit are not reporced.
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FCC ID: 2AEIN-BVML9384

]
ugLevel (dBuUVim)

Date: 2015-04-28

110]

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50|

30

e

4000.

6000,

2000, 10000,
Frequency (MHz)

12000. 14000. 16000, 18000

Fite nn, 1 Data na, @ 402
B ' Ant HI- - 1 ant. pol. = EORIZICHIAL
L. s+ FOC DART 15C
Env. Ins. 7 Temp:Z3.¢'sHumi:5€%:Fress:101.52kF=
Engineer 1 Teay
: Car Mulcimedia Playsr
: 0o 12V
¢ DC

s BVMLE3Z4
: GESKE TK 244l
Zsbls Amp
frsg. Lozs ¥actor Beading Msrain Remsrk
(MHEZ) {dB) {a8) (4BuV) {dB)
1 27 28,22 g6.83 -12.63 Feak
2 33% 31.82 43.358 30.44 Pesk
2 36. 29.27 45.35 8,85 Feak
4 Z8 28 45,18 28 .82 Easlk
-] 38, 2T 44,323 29.17 Ferak
& 41 25.00 £4.88 29.12 Begk
Remsrks: 1. Emission Lavel= Antenna Factor + Cable Losa - Amp Facter + Reading.
2. The smisajon Ievel=z that ars Z20d4B below the official
1imit ars pot reparted,
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FCC ID: 2AEIN-BVML9384

120 Level (dBuVim) Date: 2015-04.28

110

g0 1

FCC PART 15C PEAK

70

FCC PART 15C AV

50 i 5 B

(]
153

30

G11:!(!1] 4000, 6000, 8000, 10000, 12000, 14000, 16000, 12000
Frequency (MHz)

Ziza no t I Daca no. 4038
Dis. / Ant. H Ant. pol. @ HORTZICHTAL
Limit + OO I 1
Env. Ins. 7 Temp:23,4':Bumi:56%;Press:101.52kFa
Engineer Tony
EUT : Car Multimedia Flayer
Powsr i DC 12¥
WH + EYMLO383
Test Mode : GFSK TX 24C80ks2
AnT, Cabla Emi
Freg. factaor o388 Lev
(MEz) {48,/m) [438) {dBuV/=m)
i g0 27.5% §.74 34.03 B5.70 85.36
Z 0 36.41 11.3% 31.468 2%.31 45,80
3 o0 38,17 11.64 31.24 28.30 $6.27
4 0 S8.346 21.51 32.105 28.57 468,33
| 9 33.2% 11,71 32.91 27.54 45.23
g 0 4i.#1 19,31 33.44 2 48.55
Remsrka: 1. Emissicn Level= Antenna Facter ¢+ Cable Lo A cter + Reading.

5
2, The =mission lsvels that are 2048 below T

limiy ars fot raporvesd.
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FCC ID: 2AEIN-BVML9384

120 Leve| (dBuV/im)

Date: 2015.04-28

110

90| ™1

FCC PART 15C PEAK

70

FCC PART 15C AV

50

1
i

30

¥l

4000. 6000. 8000. 10000.

Frequency (MHz)

12000.

e ls

: 1# 98¢ chamber Daca pno, = 419
: 3m INT 1-18G Znt. pol. ! VERTICAL

i FCC PRRT 15C PERK
s Temwpi23,8" ) BtemisSE€d s Preaaslnl,
r Tony

oy

t CEr Mulrimadiz Blaysr

14000.

16000, 18000

C O1IV
: EVML23E84
+ GFSK TR 24S0MEz
Ant. Cable Amp Emizsicn
Freg. Factor Losa Fagtor Reading Level Limits Mergin E=merk
(¥HZ) (dB/m} (48) (dB) (dBuY) {dBaV/m) (BuY/m) {48}
1 1] 34.063 86.75 -12,78 Feak
2 51 32.47 42.27 31.73 Feak
3 3= 31.88 28. 43.11 30.89 FERk
< 134 31.31 27. 24.09 25,91 Feak
3 JEL 31.7¢ 22 40,14 33.88 Pezk
] 38 27,85 18.1 45,08 25.32 Peak
Fena = Antenna Taciol - ble Loss - 2mb Tactor + Reading.,
e éemisaion levels that are 20dB below the pEfigial

I

T Are TOL reported.
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FCC ID: 2AEIN-BVML9384

120 Level (dBuVim) Date: 2015-04-28

110

a0 1

FCC PART 15C PEAK

70

FCC PART 15C AV

e

be

|
|

‘MMI.J

30

Y1000 4000. 5000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

z Data nn. ¢ 425
b Ant. pol. ¢ BEORIZONTRL
A0%, takle Anp Emigdion
Frsa. Factor Less Factor Reading Level iimite Margin Remzrk
[MEZ) {dB/m)  (4B) (dR)
i 2442 27.€1 E.62 34.1E €6.58 EE. 62 Paak
2 3516 ZE.54 .77 32.30 35,08 40.49 Feak
3 5080.00 31.5% 12.40 32.14 28:30 €0.24 Feak
4 7434 36.48 11.862 31,87 26.97 43.20 Peak
3 38,12 ~SE 3179 28,54 14,458 Fazk
€ 41.30 't 33.74 25,45 43.51 Paak

tor + Cable ILoss — &mp Teotor + Resding.

. Emission Level= Antenne Fac
gre 20dE below the cificial

B
Ihe emizsicn levels thee
r

vels
limic are not reporced.
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FCC ID: 2AEIN-BVML9384

120 Level (dBuVim) Date: 2015.04.28

110

S0 =1

FCC PART 15C PEAK

70

FCC PART 15C AV

I A e WO DY,

50

30

;‘IDI}U 4000. 6000, 8000, 10000, 12000. 14000. 16000. 18000
Frequency (MHz)

H bBaca no. @ 428
B Ent ol i YERTICAT
. =0%. DL. + ¥=olioah

:101.52k?

i

: Car Multimedis Player

S
+ O 12y

9384

Limits Margin Eemari

B

1 3:1.18 g 27.07 =13.07 Fealk

2 3 2 3 42.281 31.18 Feak

3 3 2 30 41.87 32,33 Fesk

= 3 1 28.84 43,65 39.35 Famy

5 34.03 23.34 39.24 34,18 R

3 #00 32.3 20.22 33.937 34,032 Feak
Bemsrya! 1. Emizaion Level= Entenma Factor + Csble Losz - Exp Factor + Reading.

2, The smission lsysis char sre 2048 beiow the officisl

limic are not reported.
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FCC ID: 2AEIN-BVML9384

120 Level (dBUVim) Date: 2015-04-28

110

a0 1=

FCC PART 15C PEAK

70

FCC PART 15C AV
50 - : - - - - :

AT T e

[ )
Lad
-

30

10

1000 4000, 6000, 8000, 10000, 12000. 14000, 16000. 18000
Frequency (MHz)

BT ¢ Car Multimsdis Piaysy
Fower L i a1
Ty + BEVMLI3E4
Test Mode : E-DFSK TX 244IMEz
AnT. Cakle Rup Emigsion
Freqg, Factcr Loas Fector Heading Level Limigs MErgin EEmaTi
(b.iskd (dB/m) (dB) (dB) (dBuV) (dBuV/m) (2 /) (dB)
L 2441,00 27.60 b.6 34,12 96,26 BE.41 74,00 =12.41 Feak
2 T3TS.00 38.57 11.5% 31,88 28.58 22,72 Ta.G0 25.24 Eeak
3 6l6.00 37.22 1l1.45 32.27 27.34 23.74 Td. 0o 36.268 FERE
H 214.00 3B.48 11.47 32.17 258.73 24.57 T4.00 2%.43 Peak
3 g '#1.71 10.92 33.32 22.52 11.83 74.00 32.17 Peak
g 0 46,45 11,38 27,88 19,137 48,15 74,560 24.85 Peax
Bemazis: 1. Dfizaion Level= Antenna Facter + Cable Loss — Jap Tactor + Beading.
2. The emigsion levels that are ZGdE below the official
Iimir sare not. repcrred.
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FCC ID: 2AEIN-BVML9384

120

110

70

50

30

Level {dBuVim)

Date: 2015-04-28

FCC PART 15C PEAK

FCC PART 15C AV

i
1
1

Teat Mode 1 B-DESK

4000. 6000, 8000, 10000.

Freqguency (MHz)

12000, 14000. 16000

i 1# 968 ar Daca np. 20430
Znt HEE AN BG Ant, pol, -: VERTICEL
I L iz FERK
- Ing. v Temp:23, &' rEumdsSé3;Pregsilil.52kFa
! Teny

Car Multimedia Flaver

18000

Cable Rmp

freq ioss Facror Reading Limits ¥argin Remark

(ME2) e 1=3] 1R {dBuY) {dBuV/m) {aB)
1 2441.90 27.80 34 38.41 74,06 -12.5¢ Peak
2 100,00 33200 32 28.58 Td.00 31,48 Fesk
3 7460.00 -36.52 31 28,81 74.00 27.87 Pesk
4 F236.00 36.EE 31 28,07 F4.,00 27.90 Peak
5 11839.20 ‘39,590 33 26.68 3¢, 28 ezl
& 14338.00° 41.7% 32 28,61 Peak

Emission lLevel= Anteana Facter - Cable Leoss - Amp

factor + Reading,
2. The emission levels thac are 2048 balow the officisl
Iimit are not reported.

ESL~
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FCC ID: 2AEIN-BVML9384

120 Level (dBuVim)

Date: 2015-04-28

110

90 (=

FCC PART 15C PEAK

70

FCC PART 15C AV

ur

i
30

10

i
é .

1000

4000. BO0D.

£000,

10000.
Frequency (MHz)

12000.

14000, 16000. 15000

nf. + 1% 986 chamber Dazs mo.
Ant L 2m 7 Ant. pol
Limic T
Eawv. / Ims. Ten 56%:Press:101.525%a
Engineer Tonyg
EOT ca timsdi= Eisysr
Eowar Bc 129
N/B
Tesu Mode
AnT. Cakbile Amp Emiaaion
Tactor Lo=as Factor Reading Level Limizcs Margin EemeTE
(dE/m} (dB) {dB) (dBuV) (BuV/m) [dBuV./m) (4B}
1 27.58 .71 34.03 g 88.25 -14.25 Feak
2 29,62 10.27 32.34 3 4¢€.00 28.00 Pesk
3 34.47 12.07 3z2.18 3 44.34 258,08 Fesi
4 52 11.8% 3i.91 3t 48,73 27.27 Famk
5 56 11.44 32.27 2F £6.18 27,82 Feslk
& 51 10.%1 33.44 Z 45.16 25.84 Feax

Emisaion Level= hntenna Fs

net reported,

otor

1 levels thst sre 2048 pelow the official

+ Csble Loss - Amp Factor +

EST Technology Co., Ltd

ESL~
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FCC ID: 2AEIN-BVML9384

Level (dBuVim)

Date: 2015-04-28

120

110

a0

FCC PART 15C PEAK

70

50

30

W&J’FEM

FCC PART 15C AV
¥

6000. 000, 10000

4000.

12000, 14000. 16000, 18000

Frequency (MHZ)

Sise-neo i 1% 9366 chamber Data oo, 3332
Dis. / Ant, 4 3:  ANT 1-12G a2at, pol, ¢ HORIZOWTAL
Limic 1 FCC PART 153C PERM
Env. Ins, i Tempi23 6 rHumiifey;Eresg: 101.52kT:
Engineser 1 Tony
EUT 1 Car Mulcimediz Flayer
Fower 5
NN 3
Teat Mode 4
ANt Cable Arr Emigsinn
fred, Factor Iloas Faczor Resding Level Liwit= Margin Remark
(MEz) (dB/m) (dB) g 13 [dBuV) [dBaV/m) (dBuV/m) {dB)
3 BE. £6.54 gL Eeak
2 24 3.33 a7 Eeak
3 Z5 42.19 +E1 Fesk
i 23 1,75 .25 Eaal
5 ZZ 42.44 SE Peak
& 18 49,95 05 Peak
Bemariks: 1. Imission level= Antenna Factor = Cable lesz — Zmp Tacter + Reasding.
2. The smission levals thac are 20dB below the official

limit are not reporved,
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FCC ID: 2AEIN-BVML9384

18000MHz — 25000MHz

120 Level (dBUVim) Date: 2015-04-28
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
50 3

WMWW
W

3

30
10
“18000
Sige nn,
b F Ant
E Ing.
Engineer
EOT
Fower
W

Remmriym: 1.

sE3T Mode

-
£

19000. 20000, 21000. 22000, 23000,
Frequency (MHz)

24000, 25000

Emigsion
Level Limits
(dBuV/m {d=aV/m)
14.25 74,00
15,77 Ti.00

Emissicn Levels Antenna Factor + Cable Loss - Zmp Fa
» The emiasisn lewels that are 2048 below the official

14

iwit ere pot reported,

ESL,
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FCC ID: 2AEIN-BVML9384

sapLevel (dBuVim)

Date: 2015-04-28

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

E.
i PN gt e

21000. 22000. 23000,

Frequency (MHz)

Site n0. y1s Data no. 1§ 414
Dis. / Ant 3m AnTt. pol VERTICAL
Limitc v TCC
Env. Ins 7 Temp:23,6":Buni:56%;Fress:101.52kFa
Engineer 1 Tony
EUT t Car Multimedia Flayer
Power i DO 12V
e + EVML333%
Test Mode GTSK TX 2402MH2
AnT, Cabla Pt Emiasicn
freq. factor lLoss Factor Eeading Level Limiza
(Ez) (4B /m} {dB) [dE} {dBYV) (dBUV /=) (ABUV /=)

24000, 25000

Remarym: 1, Emisminn Iavel= Anteanne Fartor + Cabla [oas - Rwp Fastor 4
2, The smizsion Iavels cthat are Z04B below the official
limis aze nos reporced,

Resding,

EST Technology Co., Ltd
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FCC ID: 2AEIN-BVML9384

y2gLeve! [dBuVim) Date: 2015.04.28
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
50 1 g
Mwh”“ww'“'
30
10
GiSBBB 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Amp
freqa, Factor Reading Limigs Margin Hemark
{MEz) {dB8} {dBu¥) {dBu¥/m} {dB}
1 23330.00 45.68 21.50 33.43 44,51 T4.400 29.19 Feak
2 23330.00 45.61 22.00 32.85 §6.23 74,00 27.11 Feak
Bemaris: 1, < Cabl r & Esmding.

&

ESL~
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FCC ID: 2AEIN-BVML9384

]
uctevel (dBUV/m)

Date: 2015-04-28

110

a0

FCC PART 15C PEAK

70

FCC PART15C AV

50

30

10

.
h,ﬂ,ayh_ﬂmwvv—hnﬂuqvv4r‘
ol

M"

1

18000 21000.

Frequency (MHz)

19000. 20000.

22000,

23000,

24000, 25000

51 neo, Data no, ' 418
3] ! AnT HI= v 1 Ant. pol. @ HORIZONTAL
Limit FLT DABT 15C M
Env Ing ' Temp:23.8' rHumi:5&6%:Fresst101.52kPs
E 1 Tony
& - o
e 1
M
ant, fakle Amp Emigaicn
Fran Fartor Lo=s Factor EHeading Level Limita Msrain Remsrk
(MEz) {dB/m} ({dB) {dB} {dBuV) {dBaV/m} {dBuV/m} (dB)
1 45.82 10.3€ 45.42 TE£.040 28.97 Feak
2 24405.00 45.¢¢8 11.40 45,33 74.00 28.07 FEEk

Lay

Emiasion
The =mis=

limit &

B e

R

EST Technology Co., Ltd

ESL,
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FCC ID: 2AEIN-BVML9384

120 Level (dBuVim) Date: 2015-04-28

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

MWJ&
30
10
“18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
-4 Data no. 417
$ Ant. pol. 1 HORIZCNTAL

64 Press:101.52kFa

: Car Multiwadia Flayer
{ DEITIF
+ EVML933%

t GFSH T 24800

Aemaria: 1.

; The smission Isvels that
limits are not reported.

ESL,
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FCC ID: 2AEIN-BVML9384

120

Level (dBuVim) Date: 2015.04.28

110

an

70

50

30

FCC PART 15C PEAK

FCC PART 15C AV

3

1

I S P A S

10

313000 19000, 20000, 21000, 22000. 23000, 24000. 25000

Frequency (MHz)

14 966 chamber Da 418
En

VERTICAL

in
5 ]
(8]

IR

+ Car Multimedis Flayer
: IC 12V

i FMLo384

AOT . Cahle Ep Emissisn
freq. facter Leas Level Limita Margin Eemark
(MEz) (dB/m) (d5) {dBuV/m) (dBuV./m} (dB)
1 23713:00 45.6¢ 21.79 24,50 T4.00 25,20 Feak
Fi 2421e.00 45.65 22.17 45.7% T4.00 28.24 Pesi
Remariks: 1, Emissisn Levelw Inrenns Facror + CTeble Loss - AZmp Faceor 4 Rasding,
2., The amissicn leyels chat are 2048 palow the offizial

iimic are not reporcted,

ESL~
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FCC ID: 2AEIN-BVML9384

Level (dBUV/m)

Date: 2015-04-28

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

2
1M""*"“‘“' Akl

18000 15000. 20000, 21000,

22000. 23000. 24000, 25000

Frequency (MHz)

{ 1§ 966 chamber A=ta 8s, : 418
$ 3 ANT EBOVE 1BE ant. poi. § VERITICAL
4 FCC PART 15C PERK
Em ine Temp:23.6" ;Bumis5€%; Freas; 101, 52kFa
Engineer 1 Tony
EUT t Car Multimedias Flaysr
Fower L BE 17V
MW EVMLO3E4
Teat Hode 1 E-DPSK TX 2402MHz
ADT Cakle A
Freq. Factor Loas Faccer Reading Margin Bemarx
fMHEz) (dB/m) (dE) {dE) {dBaV) {dB}

L VER

w4
=
[

fr
P

Z. The emissipn layels that
limit are not reported,

EST Technology Co., Ltd

ESL,
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FCC ID: 2AEIN-BVML9384

Level (dBuVim)

Date: 2015-04-28

120

110

80

FEC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

n-w~w~fﬂ&~%~f--w*f*'*"”*””"~““V*”;v“"*ﬁm"w4hLJA"MA'QF’q~*H

1_,‘_;-.._»-&1.: JPrsing o i ht =

“18000

19000,

20000.

21000,

22000, 23000, 24000, 25000

Frequency (MHz)

Dmta ne, 3 420
Ant.. peol. : HORIZCHWIRL
E 6 ;Eumi:5&6§;Freas:101.52kPa
EUT ! Car Multimedia Flayer
4
H
3 J2Miiz
Amp Emission
Factcr Reading Level Limits Margin Remsari
{dB} [dBuV) 4BV /) {dBuY Fm) {dB)
1 33.3E 43.1¢ 39.84 Peak
2 32.35 44,20 25,14 Fesk
Hemaw¥a: 1. fmisaion Level= Entenne F=otoar <+ Cable Loas — 2mp Factor + Reading.

» The. smiasinn levels

limir are not reporced.

that are 20dB below the official

EST Technology Co., Ltd
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FCC ID: 2AEIN-BVML9384

Leval (dBuV/m) Date: 2015-04-28

120

110

FCC PART 15C PEAK

70

FCC PART 15C AV

50

3 vl

i e A

30

“18000 19000, 20000, 21000, 22000, 23000, 24000 25000
Frequency (MHz)

Site neo. i 1# 968 chamber Data no. 1421

d &nt, pol, -: HORIZONTAL

ar Multimedia Flayer

cable AnE Exiagicn
Freqg loss Facror HReading Ievel Limits Kargin Femari
(MHz) (=] {dB] [dBu¥) [dBuY/m) {dBuV/m) {4B)
1 45:65 2L.37 33.5% 4,70 74;00 258,30
2 45.82 2L.97 32.68 46,12 T4.00 27.88

Bamarks: 1. Emission Level= Antenna Factor + Cable Ioss — 2mp Factor + Reading,
2. The spisxion Isyels that are J0d8 below the oZficial

limic &are not reporsad.
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FCC ID: 2AEIN-BVML9384

1zuLevei (dBuUVm) Date: 2015-04-28
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
50 " 3
M"“‘ MW
MMM"
30
10 i T i
u18000 13000. 20000. 21000, 22000. 23000. 24000, 25000
Fraguency (MHz)
oo. @ 422
« pol. * VERTICAL
52%Fa
AnT. Cable Pl Exisaion
ITed. Tactor Loss Faccor HReading Level Limics Margin Eemark
() (de/m} (4B} (dB) (dBuV} (dBuV/m) [4BaV./m) (48}
74.00 3l.02 Feak
74.00 25.31 Fesk
Z2: The emiasicn lewels thar are 2048 below the official
limic are not reporced.
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FCC ID: 2AEIN-BVML9384

120 Level (dBuVim) Date: 2015-04-28
110 |
a0 f
FCC PART 15C PEAK
70
FCC PART 15C AV
50 | : ! 1 g 7 ! s
MW—“‘MW
30
10
G1BUUU 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
1 1# 96E chamber Lata zc. L

T T

Emiaaion
freg Tevel Limits ¥argain Remark
(Mez) {3BuV/m) (dBuV/m) (dB)

Bemarim: 1. Emisminn leyelim= Antenne Fagoor + Capls Iosa - Emp FEcTOY + Reading,
2. The smission levels that are 2048 below the officlal

limit are not reported.
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FCC ID: 2AEIN-BVML9384

Level (dBuVim) Date: 20150428

120

110

a0

FCC PART 15€ PEAK

7o

FCC PART 15C AV

50

b |

M1ww

30

10

18000 19000. 20000, 21000, 22000, 23000, 24000, 25000
Freguency (MHz)
1# 966 chamber Baza po, @ 424
&RT ABVCE 185G Ant. pol. : BORTZCHTAL

by

+ FCC FART 15C FEARK

i Temp;23.6" i Humisbe%; Freas:101.52kFa
1 Teay

4 Cazr Mulrimedis Pisper

A 1 e lor LT

¢ EVMLA354

E-DPFSK TX 2460MEz

AnT. Cekils Amp Emizsion
fFreg Facter Leaa Fector EHeading Level Limits Margin Remark
(MAZ) {dB/m)  [dBE) {dB) [(dBuY) [dBuY/m) ARV ) [dB)
3245.00 45.63 21,020 32.0¢% 108, 37 44.594 74. 00 23.08 Peak
2 Frd 6.00 45,70 22.32 33.5¢ 11.26 45.70 74,00 28.30 Fesk
Remarks: 1, Fmission lLevel= Encenne Factor + Cable Loss - Emp Fector + Reading.
2. The erission Ievels that are 20dB below the ogfficial

limit gre not reported.
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FCC ID: 2AEIN-BVML9384

9. BAND EDGE COMPLIANCE

9.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

9.2. Block Diagram of Test setup
Above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 Meters
|« > |

EUT and
I Support System

1.5m(L)*1.0m(W)*1.5m(H)

TURN TABLE
(FIBRE GLASS)

EINEEN NN NN INENEINENEENEEEN,
=
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FCC ID: 2AEIN-BVML9384

9.3. Test Procedure

EUT was placed on a turn table, which is 1.5 meter high above ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level. Power on
the EUT and let it working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antenna tower. The antenna can be moved up
and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

(a) Peak : RBW = 1MHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto

(b) AV : RBW = 1MHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto .

9.4. Test Result

EUT: Car Multimedia Player
M/N: BVML 9384

Power: DC 12V
Test date: 2015-04-28 Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode (Hopping On & No Hopping)

Pass

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency
which no limit, the limit on plots is automatically generated by the software,
it's not fundamental limit, we can't remove it.
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FCC ID: 2AEIN-BVML9384

9.5. Test Data

uuleve-l {dBuV/im) Date: 2015-04-28

110

(2

FCC PART 15(] PEAK

70

FCC PART JC AV

It A APt A AT P, ATt sl P A AL i i e A i, Pl N emttis Pt L|
30

10

2300 2310. 2330. 2350, 2370, 2390, 2410
Frequency (MHz)

& Data no 405
2. Ent. pol. : HORTIOWHTAL
L EART 15C FEARK
Eny. / Iza. ¥ pi23.6" ;Hunt: 5€Y; Preag: 101.52kP:
E 1
Ant. cakle Amp Emzgzion
Freg. Factor Leoee  Fsctor Resding Level Limits Margin Eemark
[MHEz) |dB/m) |dB) (dB) [dBu¥) |GBLY/m) |dBuY/m) {dB})
1 6.56 34. 35.37 Feak
2 6.62 4. 37.31 Fea
3 6.62 3d. 30.54 E
2 8.82  34. -11.43 Eeal
Remarks: 1. BEmp Factor + Readiag.
- e 2048 below the officisl
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FCC ID: 2AEIN-BVML9384

120 Level (dBuVim)

Date: 2015-04-28

110

90

FLC PART 154) PEAK

de

70

FCC PART

J,c AV

50

30

10

1 -»J\ov;..JJ

05300 2310. 2330,

1 18 38&.chamber

2350,
Frequency (MHz)

2370, 2380.

2 s 408

2410

3m ENT 1-31EG inc. pol. @ VERTICREL
FCCT FART 15C FERK
et 23,6 rHumt 1564 Freas: 101, 52kFa
1 Tony
t Car Mltimedia Flayer
Towsy Y PC IV
74 1 BVMLO3E4
Test Mode CFSH TX 2402¥8z- (Ho BEcpping)
AnT. Cakle Anp Emisaitn
Fred. Factcr Lao== Factor Reading Level Limits Hargin Fexark
(MHz) (dB/m) (dB) {dB] [dBuV} [dBaVim) (dBuV/m) {dE)
1 B 27.7 .56 34.22 37.26 J8.408 74,00 Feak
2 8 27.64 g.62 35, 36,15 36.26 Ta Feak
3 3. 2T.8l 4.8z 34. 43.% +3.53 T4.00 Fesk
4 0 27.61 6.62 34. 1} B5.21 Fé.00 Feak
Remarks: 1. Emissio el= Antann Leas — 2pp Facror + Headiog
2. The emi evels 1 are 20dB below the offigisl
limic Teported

EST Technology Co., Ltd
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FCC ID: 2AEIN-BVML9384

120 Level (dBuVim) Date: 2015.04-28

110

80 - 1

\ FCC PART 15C PEAK

70

so| fu

30

FCC PART 15C AV

10

2475 2478, 2480, 2482, 2484, 2486, 2488, 24090. 2492, 2494 2496, 2498. 2500
Frequency (MHz)

Site 7o, t 14 986 chamber Deta no. 8
Dis. / Anm. T 3w ANT 1-1%% Ant. pol
Limiz + FCC PAET 15C FERK

Enwv. J Ins, s Temp:23.6";Blusi s 56%; Pressi101.52kPa
Engineser i Teny

E + Car Mulcimedia Piaysr

E ¢ D13V

M + BVML93E24

; ©FSK TX 2450MHEz (Ho Ecpping)

A Emizaion
freg. FecTer Resding Level Timic Margin HEmars
|MEz) (dB) [dBUV) {dBuV/m) | SBUV /) {dB}
1 24789.85 17,38 §,71 34,
2 2483.54 27,58 6. 71 za
3 248%,15 27.%58 €,.73 34.

» Emiazian Lewvel=-Entenna
« The emiasion lewels that
limitic are mot reported.
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FCC ID: 2AEIN-BVML9384

Level [dBUVim)

Date: 2015-04-28

120

110

FCT FART 150 PEAK

70

FCL PART 15C AV

50

30

10|

2475 2478, 2480,

Eize nos 1# 38& chamber Data no. 2l
Pia. / Anr. I ENT 1-18EB Znt. pel. @ HO
Limit FCC E

Env. Ins, Temp:

Enginser Tony

EOT ¢ Car Mulzimedii Flayer

Eower  DE L2V

M/N 1 BVMLA3Ed

Test Mode -

2482. 2484, 2486, 2488, 2490,

Frequency (MHz)

{Uc Ecpping)

2492, 2494, 24096. 2498, 2500

2
RIZONTRL
Limita Msrogin Eemsrik
{dBuV/m) (dB)

AT, Cakle Amp Emigaic:
frea. Factor Loas Factor Besding Level

6 4] (d8/m) (dB) (dB) {dBaV) {dBEaY/m)
i 2480.00 34.03 £3.35 £4.21
2 2483.50 34.03 36.2¢ 36.52
3 2430.55 34.03 36.28 36.58

+ Cable L

Resding.

EST Technology Co., Ltd
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FCC ID: 2AEIN-BVML9384

120

Level (dBuVim)

Date: 2015-04-28

110

80

70

30

10

FCC PART 15&95%

=

FCC PART

L AV

T -
QLurwa
S ]

Y2300 2310,

2350.

Freguency (MHz)

2370,

2390,

2410

3ite no. i 1# 35§ chamber Data no, & 427
Ppis, / Anc, Y 3m _AHT 1-18G aAnt. pel. * VERTICAL
Limit s FCC BARI E
Env, ins. i Tempi23.6";Huri:56%; Press:101.52kP:e
Enginesr ¥ T
0T '
Fower z
M/H 4
Tast Mode ’
Cakle Exp Emiaaion
Freg. Lees Feczer Resding Level Limigs Hargin
{MHz) (dB) {dB) (dBuT) (dBuy/m) {dBuV /) {45}
i 2343.08 27.70 E.568 34.22 37.88 37.70 74,00 36:30
2 2383.982 2T.ed &.62 34.1% 37.01 37.0€ 74.00 3¢.82
3 2333,3% 27,81 &,82 34,1k 45,15 45,20 i4.00 28.80
4 2402.400 27,81 8. B2 3418 B87.03 a7, a8 74,00 =-13,.08
Reamzvlms 1 Ewisadss Taw=ale Zpesem b Vet e b Tass=p B id!l
BERSTKT: I, CEMIS210N LEVE L= SRTERAS ZECTOT S2CIOT + Resalng
Z. The emission levels that are 20d4B below chs officisl

limit are

not Eeporied.

ESL~
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FCC ID: 2AEIN-BVML9384

120 Level {dBuVim) Date: 2015-04-28

110

s

90

FCC PART 15[ PEAK

70

FCC PART|VBIC AV

50

Y
[

10

GZSBU 2310. 2330, 2350. 2370. 2350, 2410
Freqguency (MHz)

: 1# 368 chamber Data no i 428
‘ 3m  ANT 1-18G Anc., pol. ! BORIZONTRL
: FCC ERART 1 F
s Tempad
: Tomy
ENT ! Car Mulvimsdis Flaysr
Fower nC 12V
M/F : BVML3384
Test Mode t 8- IX 2302MH2 (Ne Hoppiny)
AT, cakle Lxp Eniizgien
Freg. fastor Losa Factor Reading Lavel
(2Hz) (d8/m) (48} (4B} (dBuY (d4ByV/m)
1 £353.13 27.70 6.54 34.22 37.47 3.1
Z 2389.38 27.44 €.62 34.19
3 23939.59 Z7.81 8.8 34.173
H 2402.00 27,481 g.82 34.18
Remarks: 1. Emisaion Lavel= Anvenna Factor + Cabl
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FCC ID: 2AEIN-BVML9384

120 Level (dBuVim) Date: 2015-04-28
110
80 1 1
/M\ FCC PART 15C PEAK
70

FCC PART 15C AV

50
30
10
02475 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2482, 2494, 2496, 2498, 2500
Frequency (MHz)
Site .ne. 1 1# Deta np. 2 333
Dis, Ent HE - 4 Ent, pol, : HORIZONTAL
Er ins. Tem 56%;Press:l0l.52kFa
Enginser 1 Teny
EOT 1 Car Miltimedia Player
Fower » DC1ZV
M/H i BVMLE3E4
Test Mode y 8 K TX 24coMiz (Neo Hopping)
ant., Ceble Amp Emiadivn
Fre1q. Factor le=a Factor Resding level Limit= Margin Bemark
(MEZ) (dB/m) (s 1] {dB] [dBuY) [dBuY/n {dBuV/m) {4B)
74506 -12.0¢€ Peak
T4.00 37:.51 Fesk
7¢. 00 38.67 Fesk
anp Faoctor + Heading,
' the official
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FCC ID: 2AEIN-BVML9384

Level (dBuV/m)

Date: 2015.04-28

120

110]

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

2475

¥ Ina,
Enginsex
En
Fower
H/H

Teat Mode

2478, 2480. 2482, 2484, 2486, 2488, 2490.

Frequency (MHz)

Daca no, : =234

2492. 2494, 2496, 2498 2500

: 1# 988 chember

: 3m ENT I-=% Znt. pol. : VERTICAL
i FCC FRRT 15T FEA

s Temrp:23,68" ) Hteni 1585 Freas: 101,52k

v Tomar

« <COY

t Cary Mylvimadis Pisyer

Amp Exmizaion
Facgtor Reading Level Limits Margin Esmerk
(dB} (dBu¥V} {dBu¥/m) (8% fm) (4B}
1 34,03 83.3 25,73 -35.79 Feak
2 34,03 36.1 36.39 37.61 Feak
3 34.03 37.2 37.48 36.52 Peak

H

ke emission levels

imit are

e |

33icn Layel= Entenna Factor +
that are 20dB

1ot reported.

Below thn officisl

- af}g
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FCC ID: 2AEIN-BVML9384

1,,,Leuel (dBuVimj}

Date: 2015.04.28

110

FCC

PART 15

70

FC

C PART J5C] AV

10

2n]

03300 2310.

2350.
Frequency (MHz)

2390.

2410

L : 487
¥ HORIZOWTAL
Env. / Inz: Y %;Ereas:101.52kPa
Engineer L
EOT -
Bower : v
408 r BY 38
Teas Mode GFSH T¥X 2202MHz (Eopping On)
Freg Limits Margin Semark
(MEz) {dBuV/ m) (s3]
1 231 £.53 4. T4:00 22,585 Peax
2 23 .62 34, 74.00 238.13 Feak
3 24 8,82 34 73.00 34.35 Fesi
4 24 .84 34. 87.82 T4.00 -13.,82 Eaak
Bemarks: 1. Emlasian Lew Antenna ToT Amp Fatter + Reading.
2: The emission levels that are 2048 below che official
limit are oot reported.
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FCC ID:

2AEIN-BVML9384

120 Level (dBuVim)

Date: 2015-04-28

110

FCC PART 15

70

FCC PART AV

W

“2300 2310, 2350,

Frequency (MHz)

Data ne, 3 4893

2370,

-~

eas:101.52kFa

1 GFSK TX Z402MHz (Hopping Om}

2390. 2410

Ant. pol. @ VERTICRL

1=
i=

. The smisgion lavels thst
iimit are not Teported.

(A

20dB celow the official

Cable Emiasion
fr=g. 3 loas Beading Tevel Iidmitce Ysrqin Remark
(MHZ) & (dB) (dB} {dBaY) [dBaV/ m) {dBuV/m) (dE)
1 2303.85 27.79 6€.53 43.85 $3.82 30.0E Feak
Fi 2390.400 27.84 E.€2 36,489 36.56 37.44 Feak
3 2400.00- 27.8L 6.8&2 aZ.02 i.14 3l1.t4 Feak
4 2405, 0 27.61 &.64 E5.82 E5.89 -11.88 Fazk
Remarks Emisaion Level= Anteans Factor + Cable Less - Amp Factor + Reading.

ESL~
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FCC ID: 2AEIN-BVML9384

Level (dBuVim)

Date: 2015.04-28

120

110

90

AN

FCLC PART 15C PEAK

o C AP

FCC PART 15C AV

50

30

2478, 2480, 2482,

2484,

2486, 2488, 2490, 2492, 2494, 2495,

Frequency (MHz)

Data no.
ant.

Freas:101.52kPa

| : 14 966 chambar

D {3 ANT 1-18G

L + PCC FART 15T PERK

E t Terpi23.6'Eumii56%;
Enginser 1 Tony

EU: y Car Multimedia Player
Fower r B 12V

H/H : BVMLS384

Teat Mode i GFEW TH Z400ME:z {Hopping On)

Emisnion
Reading Isvel Limits Margin
{dBuY" {dBuv/m) (dBaV/m) (48}
£6.48 £6.72 4.0 -12.72
34.01 4,27 74.00 39.73
37.258 T.53 T4.00 36.47

2498, 2500

Cablw Iosa - 3mp Faovoy + Raading,

s o
re 2048 below the official
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FCC ID: 2AEIN-BVML9384

1 2,,Level {dBuVIm)

Date: 2015-04-28

110

FCC PART 15C PEAK

70 ; FI

FCL PART 45C AV

50

30

10

2475 2478, 2480, 2482, 2484. 2486, 2488, 2490, 24092, 2494, 2406, 2498 2500
Frequency (MHz)

t 1& 368 chambar
¢ 3m  BNT l1-lg8
+ FCC PART 15C FERE
t Tenmpi23,6' 6t
s Teny
v Car Mnitimedia Flayer
i DT LAV
MHa + BILA3EL
i GFSK TX Z4tcOMHz (Hcpping Tm)

Ant, Cakble
Frag, Factor Lose Faccor
{Hx) (dB/m)  (dB)

L= S
=]

i
i 0N sn
[T

1, Emission Imyel=
2. The emisai
limiz are noo reported.

Entenna Factor + Cabls

1s chat are Z0dE below

ODats no. @ £95
nt. pol. : AORIZOWTREL

Limize Margin Remsrk
(AR /m) (4B}

3 - Zmmp Factor +

the official

¥ e
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FCC ID: 2AEIN-BVML9384

120[.&\!&1 (dBuVim) Date: 2015-04.28

110

FCIT PART 15(}HERI

70

FCC PART 35 AV

1 | | | _{

50

30

10

G2300 2310, 2330. 2350, 2370, 2390, 2410
Frequency (MHz)

t 1# 366 chambha Oats no. @ 498
3m ENT l-lg

» FCC BART 15C
Tempi23.6" it

¢ Tony

y Car ¥pirimedia Flayer

LRI ]

e 1. & YUERTICR
A0C. pol., ¢ VERLIILAL

¥ TX 2402MHz|Hopping On)

Facrtor

(dE)

Limirs Margin Remsrk
{ ARV m) (4E)

i
fi
| B

1 2747 6.53 3 42.78 31.21 Feak
i 27.84 6,82 3 35.94 32.08 Bealk
3 27.61 6,62 3 38.10 35.80 Peax
S 27.61 6,84 3 28,17 72,00 ~12.17 Tesk
Remsrks: 1. Emission Lewels Ancennz Fact Cabls Loss - Lmp Factor + Reading.
2., The emissien levels that are 20dB Eelow che official

Limit are not reported.
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120 Level [dBuVim) Date: 2015-04-28

110

13

90

FCC PART 151 PE

70

FCC PART J5C) AV

2300 2310. 2330, 2350. 2370. 2380, 2410
Frequency (MHz)

Site no. : 1# 36§ charber Daca ne, @ 439
Ant. t 3m BRHT 1-186 Ant, pel. ! BORIZONIRL
Limig t FCT EART 15C FERE
E I3, 3 Tempi23d, 6" idumi:H6%;Fzesa:101.52kka
£ SBT 1 Tomy
EUT 1 Car Multimedia Flayer
Fowsr 1 eI
M/H : BVML2384
Test Msode + 5-DPS¥ TX 2402Mfz (Bopping On)
Aat. cakle hmp Eniszaien
Freq. fagtor loss Factor Rsading Lavel
(MAz) (d8./m) {2} (4B} (dBuV) (dBuV/m)
1 2306.05 27.7€ .53 34,24 41.37
] £390.00 27.44 €.62 341 35.80
3 400,00 27.81 8.8 34.13 25,81
- 2405.05 27.81 8,84 34.18 2€.71

Remarks: 1. Emisaion Lavel= Antenna Factor + Cabls Loss —
The emission levels that aze 2048 below the official
1imit =re not reporved.

B
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120 Level (dBuV/m)

Date: 2015-04-28

110

90

FCC

PART 15C PEAK

70

FCLC PART 15C AV

50

30

10

2475 2478, 2480, 2482,

2484,

2486.

2488, 2490.

2492,

Frequency (MHz)

2484, 2496.

2498, 2500

Site no. Tats no. @ 438
Dia. / Ant Ent. pol. @ HORIZOWTAL
Limit - E 1
Env., / Ins. s Temp:23.67:Humis 563, Prean 101,525k
Enginser : Tony
EUT 1 Car Mulrimasis Flayar
Dower ¢ O 12V i
M/E + BYMLO3E4
Teat Mode T-BP5K TX z4t0Miz (Hopping Om)
Anw., Zabls &mp Enigaion
freg. fFaccor Loss Factar HReading Level Limirs Margin Rem=rk
[MHz) {dB/m) (4B} (dBj) {dBuV (dBuV/m) {dBuV/m) {dB)
1 £.71 34.03 25.42 235.73 7400 -11.74 Peak
2 6,71 34.03 33.58 34.22 74,00 39.78 Peak
3 8,73 34.00 38.54 39.24 T4.40 34,76 Feak
Remarks: 1. Emission Level= Entenna Factor + Téble Ioss - 2mp Factor + Reading.
2. The smission lavels that are 20dB below the oificial

lixit are not reporcted.
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unLeuel (dBuVim) Date: 2015.04.28
110]
a0
ﬂ. FCC PART 15C PEAK
L] ' T
70 - |
FCC PART 45C AV
50
bl A
30 1 !
10]
0

2475 2478, 2480. 2482, 2484, 2486. 2488. 2490, 2492, 2494, 2406. 2493, 2500

Frequency (MHz)

Er Inz. ¥
Engineer
EOT
Fower &
M/H
Teat Mpde t
aAnt Ap
Treq, Faccear factor Resding Limizs Margin Hemazk
{MEz) {dB/m) {d8) {dBuv) {dBaV/m) {dBaV/m} {dB}
1 2479.05 27.58 3=
2 2483.30 27.58 34
3 24%3.00 27,58 34

Remarka: 1. B

Z.

iimlit are net reported.
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10. ANTENNA REQUIREMENTS

10.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2.Result

The antennas used for this product are integrated PCB antenna and that no antenna other
than that furnished by the responsible party shall be used with the device, the maximum
peak gain of the transmit antenna is only 1 dBi.
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11. TEST SETUP PHOTO
Radiated Test (30-1000 MHz)
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12.PHOTOSOF EUT

External Photos
M/N: BVML9384

L0
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—

1

y EST Technology Co., Ltd
EST,
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FCC ID: 2AEIN-BVML9384

External Photos
M/N: BVML9384

WARNING Ak

Wl MAY LEAD TT HLILWY

IETALLE N
B R T n7 THE £
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External Photos
M/N: BVML9384
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External Photos
M/N: BVML9384

s c e
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Internal Photos
M/N: BVML9384
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Internal Photos
M/N: BVML9384
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Internal Photos
M/N: BVML9384
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Internal Photos
M/N: BVML9384
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Internal Photos
M/N: BVML9384

EST Technology Co., Ltd Report No. ESTE-R1505001 Page 104 of 105

ESL,



FCC ID: 2AEIN-BVML9384

Internal Photos
M/N: BVML9384

Bluetooth
Antenna

EST Technology Co., Ltd Report No. ESTE-R1505001 Page 105 of 105

ESL,



